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M RIGEE S ¥ FRE T 2 3R (The following sample(s) was/were submitted and identified by/on

behalf of the applicant as) :
£ 4p (Sample Submitted By) @ & L1 % $ 2P % A (NAN YA PLASTICS CORPORATION (CHIA-YI

2ND PLANT))

5 & #-(Sample Description) : NON-COATING PEARLIZED PAPER (2-% i 3|3k & 2X)
Jz ¢ p #p (Sample Receiving Date) : 2019/01/16
R:EE 7 (Testing Period) ¢ 2019/01/16 to 2019/01/22

#38 % R(Test Requested) : & E =2 K >Rl 5HR>4'57 €. (As specified by client, to test Polycyclic
Aromatic Hydrocarbons (PAHs).)

B3R % % (Test Results) : %R T- 7 (Please refer to following pages).
% % (Summary) DORBEATREORS IR A NRREEE P EARNAESE 2L | § (APS) GS PAs

5 2% THAWHRNASE 2228835, 2"UEE £ (Based upon the performed
tests on the submitted sample(s), the test results of PAHs comply with the
limits of PAHs requirement (Category 2) "Other products under ProdSG, as set
by German Committee on Product Safety (AfPS) GS PAlls. )
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P82 % (Test Results)
B3R = (PART NAME) No. 1 :w ¢ A (WHITE PAPER)

P #(Page) : 2 of 5

X5
RIFRIE P e R % ’
(Test Items) (Unit) (Method) MbL (R;(s)uit)

%% >4 / Polycyclic Aromatic Hydrocarbons
(PAHs)
7= / Acenaphthene (CAS No.: 83-32-9) 0.2 n. d.
75 °f / Acenaphthylene (CAS No.: 208-96-8) 0.2 n. d.
& / Anthracene (CAS No.: 120-12-7) 0.2 n. d.
¥ 54 / Benzo[alanthracene (CAS No.: 56-55-3) 0.2 n. d.
¥ 5H(a)* / Benzola]pyrene (CAS No.: 50-32-8) 0.2 n. d.
¥ (b)¥ 5% / Benzo[b]fluoranthene (CAS No.: 205-99-2) 0.2 n. d.
¥ 5 / Benzol[g, h, i]perylene (CAS No.: 191-24-2) 0.2 n. d.
¥ 5k)¥ & / Benzo[k]fluoranthene (CAS No.: 207-08-9) %% AfPS GS 2014:01 PAK- %, 0.2 n. d.
Chrysene (CAS No.: 218-01-9) TF AR/ F &R RL / With 0.2 n. d.
= ¥ 58 / Dibenzola, hlanthracene (CAS No.: 53-70-3) mg/kg |reference to AfPS GS 2014:01 0.2 n. d.
¥ 5475 / Fluoranthene (CAS No.: 206-44-0) PAK method. Analysis was 0.2 n. d.
# / Fluorene (CAS No.: 86-73-7) performed by GC/MS. 0.2 n.d.
& Ak v / Indenoll, 2, 3-c,d] pyrene (CAS No.: 193-39-5) 0.2 n. d.
% / Naphthalene (CAS No.: 91-20-3) 0.2 n. d.
22 / Phenanthrene (CAS No.: 85-01-8) 0.2 n. d.
i / Pyrene (CAS No.: 129-00-0) 0.2 n. d.
¥ (j)¥F 557 / Benzo[ jlfluoranthene (CAS No.: 205-82-3) 0.2 n. d.
¥ 5(e)* / Benzole]pyrene (CAS No.: 192-97-2) 0.2 n. d.
5% 42183 24 / Sum of 18 PAHs n. d.
# 3z (Note) :

1. mg/kg = milligram per kilogram

2. MDL = Method Detection Limit (=3 i @& 2 &)

3. n.d. = Not Detected (&K i& )

4, "-" = Not Regulated (&% &)
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wWAA % 2% ¢ (AfPS) GS PAHs & & /
AfPS (German commission for Product Safety): GS PAHs requirements

% 14 (Category 1) % 247 (Category 2) % 34¢ (Category 3)
A S R R A B e sk o S A F’?Eiﬁi)ﬁa‘eﬂ*ﬁ“%i/(*ﬂp &
BEL G A R G (RGN (E R e F AR A RE), 2B LS 52
i (E30H). ). (Materials not falling # ek, (Materials not falling
(Material indented [under category 1 with under category 1 or 2 with
P to be put in the foreseeable contact to skin for |[foreseeable contact to skin for
(Parameter) mouth or toys with |longer than 30 seconds (long- less than 30 seconds (short-
intended skin term skin or frequent contact).) |term skin contact).)
iﬁ;ﬁa‘gé Sogger 51+ 2009/48/EC |71 % WA &% 2 |71 2009/48/EC [71% & M & &% &
’ 2. 3= 2 (Toy jéiﬁwéw 2. 3= 2 (Toy }%iﬁwéw
under (Other products |under (Other products
2009/48/EC) under ProdSG) 2009/48/EC) under ProdSG)
Naphthalene <1 <2 10
Acenaphthylene
Acenaphthene
Fluorene
Phenanthrene <1 Sum <5 Sum < 10 Sum < 20 Sum < 50 Sum
Anthracene
Fluoranthene
Pyrene
Benzo[a]anthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Chrysene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[b]f luoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[ j]f luoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[k]f luoranthene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[a]pyrene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo| e]pyrene < 0.2 <0.2 < 0.5 < 0.5 <1
Indenol1, 2, 3-¢,d] pyrene < 0.2 <0.2 < 0.5 < 0.5 <1
Dibenzola, h]anthracene < 0.2 < 0.2 < 0.5 < 0.5 <1
Benzo[g, h, i]perylene < 0.2 < 0.2 < 0.5 < 0.5 <1
o <1 <5 <10 < 20 < 50

¥ = (Unit) : mg/kg
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Analytical flow chart - PAHs (Polycyclic Aromatic Hydrocarbons)

B piEA R 2% [ Technician: Yaling Tu
B pEpF 4 ¢ %@ [ Supervisor: Troy Chang

s g/
Sample pre-treatment

!

T FRREFR(GRR AERE)/
Sample extracted (ultrasonic extraction) by Toluene solvent

!

FLE AR AT TR A A
Analysis was performed by GC/MS

!

#¥5 / Data
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(The tested sample / part is marked by an arrow if it’s shown on the photo.)

¥k 4p 4 2 & (End of Report) *%
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